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FCC RF Test Report

Report No. : FR382801E

11AX160MIMO_Ant1_6185

Spec

m

&

Ref Level 20,00 dBm
lo Att 20 dB @
Count 100/100

Offset 15,02 dE& & RBW
SWT

5 MHz

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]
"

0 dem

Y
‘_;-M‘-"""““'“WW m»@‘qgmhﬂl‘_ﬁﬂmw

7.32 dBm)|
6.177650 GHz
156.963036963 MHz|

-10 dBm

-20 dBm

el ey e e

-40 dBm-
-50 dBm
-60 dBm
=70 dBm:
CF 6.185 GHz 1001 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 6.17765 GHz 7.32 dém
T1 1 6.106678 GHz -0.01 dBm Occ Bw 156963036963 MHz
T2 1 6.263641 GHz 0.23 dém
L 1 J [ CEEEERE ]
Date: 8. SEP.2023 09:20.36
11AX160MIMO_Ant2_6185
Spectrum A
Ref Level 20,00 dBm Offset 15,15 dB & RBW 5 MHz
lo At 20 dB @ SWT 10ms @ VBW 20 MHz Mode Sweep
Count 100/100
@ 1Pk Yiew
M1[1] 7.70 dBm
- _ 11 6.156350 n(:liz
'mewmwvj“ﬂﬂw'"““ PR 53% e 156.643356643 MHz
0 dem - -
! \
-10 dBm / \]‘
-20 dBm: /( i
v T T
bsnens s \ P
-40 dBm-
-50 dBm
-60 dBm
=70 dBm:
CF 6.185 GHz 1001 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 6.15655 GHz 7.70 dém
T1 1 6.106359 GHz 1.80 dm Occ Bw 156.643356643 MHz
T2 1 6.263002 GHz -0.66 dem
- —_—
L JL J Qi wa
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Report No. : FR382801E

11AX160MIMO_Antl_6345

Spectrum

&

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1545 dE & RBW 5 MHz

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]
-

0 dem

0
s b

CBw
bebod |

MMM.M%

6.30 dBm)|
6.317510 GHz
156.323676324 MHz|

-10 dBm

-20 dBm

‘_/"/“

KRl v

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.345 GHz

1001 pts

Span 320.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

6.31751 GHz
6.266678 GHz
6.423002 GHz

6.30 dém
-1.50 dém
-1.40 dém

Oce Bw

156.323676324 MHz

L JL

Date: 8.SEP.2023 09:23.00

11AX160MIMO_Ant2_6345

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1542 d& & RBW 5 MHz

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]
J1

0 dem

. WMWMWL“‘% S,

6.44 dBm)|
6.364500 GHz
156.643356643 MHz|

-10 dBm

-20 dBm

AR dRm -

-40 dBm

g T s 2

-50 dBm

-60 dBm

=70 dBm:

CF 6.345 GHz

1001 pts

Span 320.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

6.3645 GHz
6.267318 GHz
6.423961 GHz

6.44 dBm
-1.25 deém
-0.55 dBm

0CC Bw

156.643356643 MHz

L JL
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11AX160MIMO_Ant1l_6505

Spectrum

&

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 15,26 dB & RBW 5 MHz

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]
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O

| et s OEE BY

\
LENP T F RS

[rona S

7.61 dBm)|
6.470150 GHz
156.963036963 MHz|
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-20 dBm

-/.___‘J

;
=Ly

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.505 GHz

1001 pts

Span 320.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

6.47015 GHz
6.426039 GHz
6.583002 GHz

7.61 dém
1.18 dBém
-0.76 dém

Oce Bw

156.963036963 MHz

L JL

Date: 8.SEP.2023 09:25:03

11AX160MIMO_Ant2_6505

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1554 d& & RBW 5 MHz

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

M1[1]
Al

10 dB

0 dem

Y O

C Bw
e sami

Pt T

6.40 dBm)|
6.489340 GHz
156.963036963 MHz|

-10 dBm

-20 dBm

P aur—" rbla

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.505 GHz

1001 pts

Span 320.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

6.40 dBm
-0.98 dém
-1.45 dBm

6.48934 GHz
6.426359 GHz
6.583322 GHz

0CC Bw

156.963036963 MHz

L JL
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11AX160MIMO_Ant1l_6665

Spec

m

&

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 15,56 dB & RBW 5 MHz

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew

10 dB

M1[1]
M1
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LET ISUNCY PR SSUPRN IPC A

8.37 dBm)|
6.640380 GHz
156.963036963 MHz|

-10 dBm

-20 dBm

-40 dBm

o

-50 dBm

-60 dBm

=70 dBm:

CF 6.665 GHz

1001 pts

Span 320.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

6.64038 GHz
6.586359 GHz
6.743322 GHz

8.37 dém
1.78 dém
0.00 d8m

Oce Bw

L JL

Date: 8.SEP.2023 09:39:10

) [ EEEEER ]

156.963036963 MHz

11AX160MIMO_Ant2_6665

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1535 dEé & RBW 5 MHz

10 ms & VBW 20 MHz Mode Sweep

@ 1Pk Yiew
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7.04 dBm)|
6.643900 GHz
157.282717283 MHz|
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-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.665 GHz

1001 pts

Span 320.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

6.6439 GHz
6.586678 GHz
6.743961 GHz

7.04 dBm
-1.21 dém
-0.07 dém

0CC Bw

L JL

Date: 8 SEP 2023 09:40.05
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11AX160MIMO_Antl_6825

Spectrum

&

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1540 dE & RBW
10 ms & VBW 20 MHz

5 MHz

Mode Sweaep

@ 1Pk Yiew

10 dB

M1[1]
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A L %d\

. 157.282717283 MHz

7.07 dBm)|
6.789840 GHz

-10 dBm

-20 dBm

0,26

-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.825 GHz

1001 pts

Span 320.0 MHz

Marker

X-value

Y-value |

Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

6.78984 GHz
6.746039 GHz
6.903322 GHz

7.07 dém
0.89 dém
0.59 dBém

Oce Bw

157.282717283 MHz

L JL

Date: 8.SEP.2023 10:18:31

11AX160MIMO_Ant2_6825

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1542 d& & RBW
10 ms & VBW 20 MHz

5 MHz

Mode Sweaep

@ 1Pk Yiew
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cBw
Pty b,

6.78 dBm)|
6.789840 GHz
156.643356643 MHz|

-10 dBm

-20 dBm
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-40 dBm

-50 dBm

-60 dBm

=70 dBm:

CF 6.825 GHz

1001 pts

Span 320.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

6.78984 GHz
6.746359 GHz
6.903002 GHz

£6.78 dBm
-0.57 dém
-1.47 dBm

0CC Bw

156.643356643 MHz

L JL
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11AX160MIMO_

Antl_6985

Spectrum

&

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 15,64 d& & RBW 5 MHz
10 ms & VBW 20 MHz

Mode Sweaep

@ 1Pk Yiew
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A it |
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7.24 dBm)|
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=70 dBm:

CF 6.985 GHz

1001 pts

Span 320.0 MHz

Marker

X-value | Y-value |

Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

7.01153 GHz
6.906678 GHz
7.063961 GHz

7.24 dém
-0.88 dBm
-0.17 dém

Oce Bw

L JL

Date: 8.SEP.2023 10:20:28
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11AX160MIMO_Ant2_6985

Spectrum

(%)

Ref Level 20,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 15,67 d& & RBW 5 MHz
10 ms & VBW 20 MHz

Mode Sweaep

@ 1Pk Yiew
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Span 320.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

6.96998 GHz
6.906359 GHz
7.063961 GHz

4.86 dBm
-1.97 dém
-1.50 dBm

0CC Bw

L JL

Date: 8 SEP 2023 10:21:23
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saranas. FCC RF Test Report Report No. : FR382801E

Maximum power spectral density

Test Result
TestMode Antenna Freq(MHz) [ dgrﬁlsl\l/llmz] Ei%llr]] [ dBErlllRNIIDHz] [ dBIr-ri:/nl\;ItHz] Verdict
Antl 5955 -9.74 --- <-1.00 PASS
Ant2 5955 -11.31 --- <-1.00 PASS
total 5955 -7.44 5.21 -2.23 <-1.00 PASS
Antl 6175 -10.77 --- <-1.00 PASS
Ant2 6175 -10.3 <-1.00 PASS
total 6175 -7.52 5.21 -2.31 <-1.00 PASS
Antl 6415 -10.33 --- <-1.00 PASS
Ant2 6415 -10.92 --- <-1.00 PASS
total 6415 -7.60 5.21 -2.39 <-1.00 PASS
Antl 6435 -9.2 --- <-1.00 PASS
Ant2 6435 -10.3 --- <-1.00 PASS
total 6435 -6.70 4.60 -2.10 <-1.00 PASS
Antl 6475 -9.48 --- <-1.00 PASS
Ant2 6475 -9.81 --- <-1.00 PASS
total 6475 -6.63 4.60 -2.03 <-1.00 PASS
Antl 6515 -9.86 --- <-1.00 PASS
Ant2 6515 -9.66 --- <-1.00 PASS
total 6515 -6.75 4.60 -2.15 <-1.00 PASS
Antl 6535 -10.34 <-1.00 PASS
Ant2 6535 -10.16 <-1.00 PASS
11A-CDD total 6535 -7.24 4.98 -2.26 <-1.00 PASS
Antl 6695 -9.88 <-1.00 PASS
Ant2 6695 -10.32 <-1.00 PASS
total 6695 -7.08 4.98 -2.10 <-1.00 PASS
Antl 6855 -9.47 --- <-1.00 PASS
Ant2 6855 -10.63 <-1.00 PASS
total 6855 -7.00 4.98 -2.02 <-1.00 PASS
Antl 6875 -9.54 --- <-1.00 PASS
Ant2 6875 -11.05 --- <-1.00 PASS
total 6875 -7.22 4.98 -2.24 <-1.00 PASS
Antl 6895 -9.74 --- <-1.00 PASS
Ant2 6895 -10.97 --- <-1.00 PASS
total 6895 -7.30 4.98 -2.32 <-1.00 PASS
Antl 6995 -9.98 --- <-1.00 PASS
Ant2 6995 -10.36 --- <-1.00 PASS
total 6995 -7.16 4.98 -2.18 <-1.00 PASS
Antl 7095 -10.15 - <-1.00 PASS
Ant2 7095 -9.98 <-1.00 PASS
total 7095 -7.05 4.98 -2.07 <-1.00 PASS
Antl 7115 -10.52 - <-1.00 PASS
Ant2 7115 -10.23 - <-1.00 PASS
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total 7115 -7.36 4.98 -2.38 <-1.00 PASS
Antl 5955 -9.79 <-1.00 PASS
Ant2 5955 -11.39 <-1.00 PASS
total 5955 -7.51 5.21 -2.30 <-1.00 PASS
Antl 6175 -10.57 --- <-1.00 PASS
Ant2 6175 -9.96 <-1.00 PASS
total 6175 -7.24 5.21 -2.03 <-1.00 PASS
Antl 6415 -9.94 --- <-1.00 PASS
Ant2 6415 -10.7 --- <-1.00 PASS
total 6415 -7.29 5.21 -2.08 <-1.00 PASS
Antl 6435 -9.3 --- <-1.00 PASS
Ant2 6435 -10.42 --- <-1.00 PASS
total 6435 -6.81 4.60 -2.21 <-1.00 PASS
Antl 6475 -9.55 --- <-1.00 PASS
Ant2 6475 -9.82 --- <-1.00 PASS
total 6475 -6.67 4.60 -2.07 <-1.00 PASS
Antl 6515 -9.94 --- <-1.00 PASS
Ant2 6515 -9.45 --- <-1.00 PASS
total 6515 -6.68 4.60 -2.08 <-1.00 PASS
Antl 6535 -10.16 --- <-1.00 PASS
Ant2 6535 -9.87 --- <-1.00 PASS
total 6535 -7.00 4.98 -2.02 <-1.00 PASS
11AX20MIMO
Antl 6695 -9.92 <-1.00 PASS
Ant2 6695 -10.18 <-1.00 PASS
total 6695 -7.04 4.98 -2.06 <-1.00 PASS
Antl 6855 -9.87 <-1.00 PASS
Ant2 6855 -10.9 <-1.00 PASS
total 6855 -7.34 4.98 -2.36 <-1.00 PASS
Antl 6875 -9.47 --- <-1.00 PASS
Ant2 6875 -10.66 <-1.00 PASS
total 6875 -7.01 4.98 -2.03 <-1.00 PASS
Antl 6895 -9.68 <-1.00 PASS
Ant2 6895 -10.6 <-1.00 PASS
total 6895 -7.11 4.98 -2.13 <-1.00 PASS
Antl 6995 -9.9 --- <-1.00 PASS
Ant2 6995 -10.57 --- <-1.00 PASS
total 6995 -7.21 4.98 -2.23 <-1.00 PASS
Antl 7095 -10.55 --- <-1.00 PASS
Ant2 7095 -10.25 --- <-1.00 PASS
total 7095 -7.39 4.98 -2.41 <-1.00 PASS
Antl 7115 -14.19 - <-1.00 PASS
Ant2 7115 -13.66 - <-1.00 PASS
total 7115 -10.91 4.98 -5.93 <-1.00 PASS
Antl 5965 -10.21 - <-1.00 PASS
11AX40MIMO Ant2 5965 -10.59 - <-1.00 PASS
total 5965 -7.39 5.21 -2.18 <-1.00 PASS
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Antl 6165 -11.7 - <-1.00 PASS
Ant2 6165 -9.61 - <-1.00 PASS
total 6165 -7.52 521 -2.31 <-1.00 PASS
Antl 6405 -10.4 --- <-1.00 PASS
Ant2 6405 -10.04 <-1.00 PASS
total 6405 -7.21 5.21 -2.00 <-1.00 PASS
Antl 6445 -9.22 <-1.00 PASS
Ant2 6445 -10.25 --- <-1.00 PASS
total 6445 -6.69 4.60 -2.09 <-1.00 PASS
Antl 6485 -9.37 --- <-1.00 PASS
Ant2 6485 -10.01 --- <-1.00 PASS
total 6485 -6.67 4.60 -2.07 <-1.00 PASS
Antl 6525 -10.37 --- <-1.00 PASS
Ant2 6525 -10.01 --- <-1.00 PASS
total 6525 -7.18 4.98 -2.20 <-1.00 PASS
Antl 6565 -9.97 --- <-1.00 PASS
Ant2 6565 -10.23 --- <-1.00 PASS
total 6565 -7.09 4.98 -2.11 <-1.00 PASS
Antl 6685 -9.9 --- <-1.00 PASS
Ant2 6685 -10.09 --- <-1.00 PASS
total 6685 -6.98 4.98 -2.00 <-1.00 PASS
Antl 6845 -10.15 - <-1.00 PASS
Ant2 6845 -10.04 - <-1.00 PASS
total 6845 -7.08 4.98 -2.10 <-1.00 PASS
Antl 6885 -9.78 <-1.00 PASS
Ant2 6885 -10.71 - <-1.00 PASS
total 6885 -7.21 4.98 -2.23 <-1.00 PASS
Antl 6925 -9.76 <-1.00 PASS
Ant2 6925 -10.66 <-1.00 PASS
total 6925 -7.18 4.98 -2.20 <-1.00 PASS
Antl 6965 -9.88 <-1.00 PASS
Ant2 6965 -10.72 <-1.00 PASS
total 6965 -7.27 4.98 -2.29 <-1.00 PASS
Antl 7085 -10.79 --- <-1.00 PASS
Ant2 7085 -10.59 --- <-1.00 PASS
total 7085 -7.68 4.98 -2.70 <-1.00 PASS
Antl 5985 -10.5 --- <-1.00 PASS
Ant2 5985 -10.44 --- <-1.00 PASS
total 5985 -7.46 5.21 -2.25 <-1.00 PASS
Antl 6145 -12.02 - <-1.00 PASS
Ant2 6145 -9.42 - <-1.00 PASS
11AX80MIMO
total 6145 -7.52 5.21 -2.31 <-1.00 PASS
Antl 6385 -11.36 <-1.00 PASS
Ant2 6385 -9.58 <-1.00 PASS
total 6385 -7.37 521 -2.16 <-1.00 PASS
Antl 6465 -9.24 <-1.00 PASS
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Ant2 6465 -10.18 --- --- <-1.00 PASS
total 6465 -6.67 4.60 -2.07 <-1.00 PASS
Antl 6545 -10.7 --- --- <-1.00 PASS
Ant2 6545 -9.92 - -—- <-1.00 PASS
total 6545 -7.28 4.98 -2.30 <-1.00 PASS
Antl 6625 -9.42 - -—- <-1.00 PASS
Ant2 6625 -10.87 - -—- <-1.00 PASS
total 6625 -7.07 4.98 -2.09 <-1.00 PASS
Antl 6705 -9.97 - -—- <-1.00 PASS
Ant2 6705 -10.17 - -—- <-1.00 PASS
total 6705 -7.06 4.98 -2.08 <-1.00 PASS
Antl 6785 -9.5 - -—- <-1.00 PASS
Ant2 6785 -10.75 - -—- <-1.00 PASS
total 6785 -7.07 4.98 -2.09 <-1.00 PASS
Antl 6865 -9.99 - -—- <-1.00 PASS
Ant2 6865 -10.54 - - <-1.00 PASS
total 6865 -7.25 4.98 -2.27 <-1.00 PASS
Antl 6945 -9.58 - - <-1.00 PASS
Ant2 6945 -10.96 - - <-1.00 PASS
total 6945 -7.21 4.98 -2.23 <-1.00 PASS
Antl 7025 -9.72 - - <-1.00 PASS
Ant2 7025 -10.67 --- --- <-1.00 PASS
total 7025 -7.16 4.98 -2.18 <-1.00 PASS
Antl 6025 -10.61 --- --- <-1.00 PASS
Ant2 6025 -10.58 --- --- <-1.00 PASS
total 6025 -7.58 5.21 -2.37 <-1.00 PASS
Antl 6185 -10.58 --- --- <-1.00 PASS
Ant2 6185 -9.98 --- -—- <-1.00 PASS
total 6185 -7.26 5.21 -2.05 <-1.00 PASS
Antl 6345 -10.76 --- -—- <-1.00 PASS
Ant2 6345 -10.45 --- -—- <-1.00 PASS
total 6345 -7.59 5.21 -2.38 <-1.00 PASS
Antl 6505 -10.07 --- -—- <-1.00 PASS
11AX160MIMO Ant2 6505 -10.73 --- -—- <-1.00 PASS
total 6505 -7.38 4.98 -2.40 <-1.00 PASS
Antl 6665 -9.76 --- -—- <-1.00 PASS
Ant2 6665 -10.45 --- -—- <-1.00 PASS
total 6665 -7.08 4.98 -2.10 <-1.00 PASS
Antl 6825 -9.77 --- -—- <-1.00 PASS
Ant2 6825 -10.58 --- --- <-1.00 PASS
total 6825 -7.15 4.98 -2.17 <-1.00 PASS
Antl 6985 -10.13 --- --- <-1.00 PASS
Ant2 6985 -10.83 --- --- <-1.00 PASS
total 6985 -7.46 4.98 -2.48 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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